Al d A A A

(TEST REPORT)

\1!\“]’“,’1 /
AHM ME :17-015676-01-1 Sh 7,
j C’R_;pcu’t No. ‘h““:-\'—_'—.__’{/l =
ﬂi"ﬂﬂﬂ%ﬂgﬁ gﬂolz‘l (1)/¢ 5;‘— 5 ) imm E

& .
Korea Testing Laboratory el ,%m‘\\-‘\m
(Y313}

<

o
)>

1.9 = & (Client)

7] & =1 (Name) : @A zcl~e

= 2~ (Address) @ A7 A3A FUT E2d245797 14

212]d At (Date of Receipt) @ 2017. 03. 14.
I 2. NBAAXN 2] £5 (Use of Report) : IEC 605294] We [P =3 sola
3. NBRFER/EA/ANES (Test Sample)

Al # % (Description) : AAL=F4 #W A9

A ZBAF (Manufacturer) @ G4 QA=

2 9 9% (Model Name) : SCAP-2

AZHE (Serial Number) : —

7] El (Remark) : —

4. A¥7]3 (Date of Test) : 201749 04€ 06¥ ~ 20179 04¥ 142

5. A¥TFE/1E (Test Standard/Method) : IEC 60529: 2001

6. 1884 (Testing Environment)

2% (Temperature) : ( 18.1 + 2.0 ) ¢, HF% (Humidity) @ ( 37 = 2 ) % R.H.

7. N8ZA3} (Test Results) : A3 (IP66)

U3 (Note) @ 1. 0] A A M A7} AZS Alfe] tiel A3 Ao,
(The test results contained apply only to the test sample(s) supplied by the client)
2. 52 49 A1 59 Qo) RANML AR L ARG BAE T & Ayt
(This test report shall not be reproduced in full or in part without approval of the KTL in advance.)

5 o1 |[B8A (Tested by) 71 3 4 (Technical Manager) s
Affirmation A ™ (Name): 3= ‘%tgglik:re) 4] W (Name): ZAAZ (Signature)
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(The above test report is the accredited test results by Korea Laboeratory Accreditation Scheme, which signed the ILAC—LRA)
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1. A3AL
L1 NE734
¥ AEL2 “IEC 60529: 2001° & A&
12 A EAR
o =3 c AALFA EdE 29X
. 2u : SCAP-2
A : A7 121 mm X 455 mm (232 A2
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2. N¥zxd W 237

AE=Ez] 1P AlE=A 4 =}
2.1 HAANH=A
s AYE FHER BFEA £olo] FAAE: 50 pm
e A¥L AR BFEA folo] 2HE: 75 um
o THRIT @A R ok 2 kg/m?
Zﬂlé‘;ﬁ'{ﬁ ‘l%‘l‘ ® 1 g/m
9% A A9 6 2.2 ‘%7‘1/‘1§1—ﬂ%— A%
AR g nE AlE2] &3 ¢F 890 cm?
e AlB2] WEtE: —2.00 kPa(—200 mmH-0)
e AR F7] £Y%: 0.10 L/min
o AES UEH div) Aztd 27 E9E: 6.74 u)
e AlEAZE: 8 h
2.3 HJ—’F»\]%/"-H_
. }”‘1—4 (100 + 5) L/min
H253F o = L
. /}4,21] g2 "éﬁé"c} TZEEEEH 25 m 9olA g o4
e AT 6 27 120 mm 93 g
Fi= 29 A% L
QH',@;E =E5oAM AR EH7A Y Ag: 28 m
2.4 WA EY &
e AlEA|ZF: 3 min
3. At AP B2
2 H H A = 3 A 2 4 ICP W% AR | =A 7B
| TESTO Testo 622 |ICP20140892| 2016. 05. 10 KTL
o] 2 2] 5 MITUTOYO CD-20APX |ICP20160207| 2016. 05. 19 KTL
= F- A
i KOMETER GA-101 ICP20150325| 2016. 05. 13 DDHT
(2=8)
A 2 A
i DWYER RMA—13-SSV |ICP20150476| 2016. 05. 11 KTL
(FEH A3 7))
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